
    7. BUILDINGS + INFRASTRUCTURE



226

Sonoma Developmental Center Existing Conditions Assessment

This section discusses regional and local transportation infrastructure 
that provides access to the SDC site as well as access within the site 
for automobiles, bikes and pedestrian movement, including condition 
of roads and sidewalks. It also summarizes the condition of site-wide 
infrastructure such as water distribution systems, storm-water drainage, 
sanitary and sewer systems, utility network, and condition of existing 
buildings. General estimated costs of rehabilitating infrastructure and 
buildings are reported.



227

7. Buildings + Infrastructure

Sections 7.1 and 7.2 provide an overview 
[...]
50-horsepower (hp) and three vertical 
pumps (two 50 hp and one 25 hp). By 
operating appropriate valves, water can be 
pumped from or to Suttonfield Lake up to 
the water treatment plant. This flexibility 
in the use of  a single pump station and 
transmission pipeline allows operators to 
manage the system to maximize storage 
capacity and maintain circulation in the 
system to maintain low bacterial levels of  
the stored water. Near the Pressure Break 
Tank at the WTP, there is a 5-hp booster 
pump that enables operators to transfer 
water from the WTP area to Fern Lake. 
While the pump house is old, the pump 
station and the pumps appear to be in well-
maintained condition. 

Raw Water Transmission
The raw water transmission line is a single 
10-inch ductile iron (DI) pipeline. Joints 
in the original pipeline were packed with 
lead and oakum. Over the years, some 
sections of  the pipe have been repaired 
and replaced with PVC. The pipeline is 
designed to flow in either direction by 
manually opening and closing several 
valves and pumping in the reverse (uphill) 
direction. 



239

7. Buildings + Infrastructure

Figure 7-7
WATER SUPPLY SYSTEM

Suttonfield
Lake

Fern
Lake

A
rnold

D
rive

Arnold
Drive

Harney St

Sonoma Creek

Hill Cr e
e

k

Camp Via

Orchard
R oad

Highway 12

Son
om

a
C

reek

G L E N  E L L E N

SONOMA VALLEY REGIONAL PARK

JACK LONDON STATE
HISTORIC PARK

Madrone Rd

Lo
ndon Ranch Rd

A
rnold

D
ri ve

Butler C
anyon

C
reek

SDC Property line

Lakes

Ephemeral Streams

Perennial Streams

Intermittent Streams

Protected and Public Lands

Figure 1.3

0 1,000 2,000500 '[
Source
USGS, GreenInfo Network,
Sonoma Ecology Center

Asbury Creek

WATER SUPPLY SYSTEM

Suttonfield Lake

Fern Lake

Gravity Flow

Raw Water Transmission (to flow in either direction depending on pumping)

Water Treatment Plant (Designed for 1.8 Million Gallons Day)

Treated Water Storage (1.35 Million Gallons)

Recirculating Water Storage

Balancing Tanks (2 x 350,000 Gallons)

Spillway into Drainage Ditch

Sonoma Creek Pump Station

Hill Diversion

Asbury Creek Diversion

Roulette Springs Diversion Well

Camp Via Well

Suttonfield
Well

Dairy Well
(Abandoned)

Soccer 
Field Well

(Abandoned)

Water 
Treatment 

Plant

SDC Property Line

Lakes

Ephemeral Streams

Perennial Streams

Intermittent Streams

Protected and Public Lands

Suttonfield
Lake

Fern
Lake

A
rnold

D
rive

Arnold
Drive

Harney St

Sonoma Creek

Hill Cr e
e

k

Camp Via

Orchard
R oad

Highway 12

Son
om

a
C

reek

G L E N  E L L E N

SONOMA VALLEY REGIONAL PARK

JACK LONDON STATE
HISTORIC PARK

Madrone Rd

Lo
ndon Ranch Rd

A
rnold

D
ri ve

Butler C
anyon

C
reek

SDC Property line

Lakes

Ephemeral Streams

Perennial Streams

Intermittent Streams

Protected and Public Lands

Figure 1.3

0 1,000 2,000500 '[
Source
USGS, GreenInfo Network,
Sonoma Ecology Center

Asbury Creek

WATER SUPPLY SYSTEM

Suttonfield Lake

Fern Lake

Gravity Flow

Raw Water Transmission (to flow in either direction depending on pumping)

Water Treatment Plant (Designed for 1.8 Million Gallons Day)

Treated Water Storage (1.35 Million Gallons)

Recirculating Water Storage

Balancing Tanks (2 x 350,000 Gallons)

Spillway into Drainage Ditch

Sonoma Creek Pump Station

Hill Diversion

Asbury Creek Diversion

Roulette Springs Diversion Well

Camp Via Well

Suttonfield
Well

Dairy Well
(Abandoned)

Soccer 
Field Well

(Abandoned)

Water 
Treatment 

Plant

Hill Diversion

Asbury Creek Diversion

Roulette Springs Diversion 

Gravity Flow

Raw Water Transmission (to flow in either 
direction depending on pumping)

Water Treatment Plant (Designed for 1.8 
Million Gallons Day)

Treated Water Storage (1.35 Million Gallons)

Recirculating Water Storage

Balancing Tanks (2 x 350,000 Gallons)

Spillway into Drainage Ditch

Sonoma Creek Pump Station

Well

Suttonfield
Lake

Fern
Lake

A
rnold

D
rive

Arnold
Drive

Harney St

Sonoma Creek

Hill Cr e
e

k

Camp Via

Orchard
R oad

Highway 12

Son
om

a
C

reek

G L E N  E L L E N

SONOMA VALLEY REGIONAL PARK

JACK LONDON STATE
HISTORIC PARK

Madrone Rd

Lo
ndon Ranch Rd

A
rnold

D
ri ve

Butler C
anyon

C
reek

SDC Property line

Lakes

Ephemeral Streams

Perennial Streams

Intermittent Streams

Protected and Public Lands

Figure 1.3

0 1,000 2,000500 '[
Source
USGS, GreenInfo Network,
Sonoma Ecology Center

Asbury Creek

WATER SUPPLY SYSTEM

Suttonfield Lake

Fern Lake

Gravity Flow

Raw Water Transmission (to flow in either direction depending on pumping)

Water Treatment Plant (Designed for 1.8 Million Gallons Day)

Treated Water Storage (1.35 Million Gallons)

Recirculating Water Storage

Balancing Tanks (2 x 350,000 Gallons)

Spillway into Drainage Ditch

Sonoma Creek Pump Station

Hill Diversion

Asbury Creek Diversion

Roulette Springs Diversion Well

Camp Via Well

Suttonfield
Well

Dairy Well
(Abandoned)

Soccer 
Field Well

(Abandoned)

Water 
Treatment 

Plant



240

Sonoma Developmental Center Existing Conditions Assessment

The approximate routing of  the raw water 
transmission line is shown on Figure 7-7 
and conveys water by gravity from Fern 
Lake to the Pressure Break Tank adjacent 
to the WTP. The break tank is a partially 
buried 25,000-gallon covered concrete 
tank under the trees near the recirculation 
water storage. This tank is necessary to 
relieve the pressure in the system before 
transmission to the lower part of  the 
property. 

From the WTP/break tank area, the 
pipeline is routed near the northern edge 
of  the property, skirting around the core 
campus area to Sonoma Creek and south 
along the west bank of  Sonoma Creek to 

the pump station. It then continues south 
to the bridge at Harney Drive where it 
crosses Sonoma Creek and is routed north 
along the Creek, around the north side 
of  the east campus where there is a tee 
connection to Suttonfield Well. It then 
runs up the dam slope to the Suttonfield 
Lake intake structure. As noted above, 
by operation of  the pumps and valves, 
water can be moved in either direction to 
and from any of  the previously described 
storage facilities.

WATER TREATMENT PLANT  
The Water Treatment Plant is at 
approximately 434 feet elevation west 

65,000 gal Plant Water Tank

Chemical Bulk
Storage Tanks

Clarifier

Sedimentation Tank

Intake Structure

Office, Laboratory
and Rapid Sand
Filters (6)

1.3 M gal Treated
Water Storage

Recirculation Water Storage

Pressure Break Tank
(under trees)

Orchard Rd.

A bird’s-eye view of  the water treatment plant at SDC.

of  the main campus. The facility was 
originally built in the1930s and expanded 
in 1950 with the construction of  four 
more rapid sand filter beds (for a total of  
six) and provision of  300,000 gallons of  
treated water storage. In 1992, chemical 
systems were added. In 1995 a SCADA 
system was installed and treated water 
storage increased with the erection of  the 
1 million-gallon tank. The plant is fed and 
functions by gravity, with pumps being 
used only to backwash the filters and 
incidental services such as chemical dosing.

The design capacity of  the water treatment 
plant is 1.8 million gallons per day (mgd) 
and is licensed as a small community water 
system. Water quality is regulated by the 
State Water Resources Control Board, 
Division of  Drinking Water (DDW). A 
bird’s-eye view of  the treatment plant site 
is shown here.

Intake & Pre-Treatment
The water treatment plant receives water 
from Fern Lake via a 3-inch and a 6-inch-
diameter pipeline and from Roulette 
Springs via a 3-diameter pipeline. The 
intake structure is a rectangular concrete 
tank of  approximately 500-gallon capacity. 
Inlet pipes discharge above the free water 
surface at elevation 434 feet. Chlorine 
injection for pre-treatment and alum 
dosing is done at the tank’s outlet, low on 
the tank. Until recently, the facility used an 
in-line static mixer between the intake box 
and the flocculation tank, which required 
a minimum flow of  200 gpm. This unit 
was switched out in the fall of  2017 with 



241

7. Buildings + Infrastructure

a flash mixer, and the facility is able to 
operate at lower flow rate—currently at 
150 gpm (216,000 gpd—a reduction of  
about 72,000 gpd). The ability to operate at 
this lower production rate to serve a lower 
service demand at the property translates 
to savings in operation costs.

Flocculation Tank
The flocculation tank (or clarifier) is an 
open circular treatment unit that brings 
the water up through the middle of  the 
tank and out across the unit in a slow mix 
that facilitates flocculation, a process by 
which the alum causes the small particulate 
matter in the water to clump large enough 
to settle out. The Floc Tank is housed 
inside a metal building and is the gating 
equipment in this system with respect to 
the plant capacity. Because of  the size 
and way it operates, it is only possible to 
operate the treatment plant at flows up 
to 1,250 gpm. Because of  low demand 
currently at SDC, the plant is operated at 
its minimum capacity, even though demand 
is below this minimum production rate. 

Sedimentation 
After the Floc Tank, the water passes 
through the 75,000-gallon Sedimentation 
Tank where water flows from one end 
of  the tank to the other and as it moves, 
remaining particulate matter drops out. 
The clear water flows across a weir to 
a trough and is piped to the rapid sand 
filters. The Sedimentation Tank was 
built in the 1950s before regulations and 
permitting of  water treatment plants and 

was built uncovered, outdoors. Because 
of  current requirements, it must now be 
covered, and this has been accomplished 
with a large arched tent-style enclosure. 

Filtration
Six rapid sand filtration units operate in 
parallel to polish the treated water. These 
units were completely refurbished within 
the last one to two years and provided with 
five grades of  fresh media. The finished 
water is chlorinated, and the pH adjusted 
before being transferred to the treated 
water storage and distribution system.

Backwash System
There is a 65,000-gallon plant water tank 
on the top of  the knoll across the road 
from the WTP site. This tank is filled 
with treated water and used to backwash 
the filters. The dirty backwash water is 
transferred to the recirculation basins just 
down the slope from the WTP. The dirty 
water is allowed to settle in the first tank, 
then water is drawn off  the top of  the first 
tank and transferred to the second tank 
where it is allowed to settle again. Water 
is drawn off  the top of  the second tank 
and transferred to the intake structure for 
treatment. 

Chemical Systems and 
Control Systems
Bulk chemical storage is located on the 
WTP grounds near the parking area, 
across from the main building, within 
a common containment berm. There 
are two 5,000-gallon tanks, one each for 

storage of  sodium hydroxide (NaOH) 
and alum. Day tanks are located inside 
the main building where the filter units 
and chemical-feed systems are located. 
The facility manufactures its own chlorine 
with an on-site chlorine generator that 
uses common salt in solution to generate 
sodium hypochlorite (NaOCl). Salt is 
purchased in 50-pound sacks and stored 
on pallets near the day tanks. The alum is 
used as the flocculating agent. Chlorine is 
used as a disinfecting agent and sodium 
hydroxide is used to adjust the pH of  the 
finished water to limit corrosion within 
the distribution network and prevent a 
resultant elevation in the mineral content 
in the water. The facility was designed 
to be able to use polymer to aid in the 
sedimentation process, but the turbidity 
and solids content of  the raw water is very 
low, and polymer has never been used.

The SDC has a service contract with 
Telstar, whose agents check on all the 
chemical feed, monitoring and control 
systems on a quarterly basis. As a result, all 
the feed and injection systems, monitoring, 
alarm and control systems are well-
maintained. 

Supervisory Control and Data 
Acquisition (SCADA) system
The SCADA system and computer are 
dated but the SCADA system is regularly 
serviced and is primarily used for its 
alarm function. When any component 
in the system reaches a set trigger point, 
it automatically dials the operator’s cell 
phone. He carries his cell phone with him 



242

Sonoma Developmental Center Existing Conditions Assessment

24/7. Several of  the alarm functions also 
automatically shut down the treatment 
plant as a precaution. Since there is only 
one primary operator, he needs to be 
immediately responsive to the alarms. 
Within the past year, a computer failure 
(rather than a plant failure) triggered the 
SCADA to shut down the plant. The 
SCADA system is capable of  running 
the backwash system, but the operator 
prefers to perform that operation manually. 
The SCADA system also manages the 
continuous monitoring of  chlorine and 
turbidity levels in the finished water.

Treated Water Storage
There are two treated water storage tanks 
adjacent to the WTP; a 1-million-gallon 
tank and a 300,000-gallon tank. They are 
welded steel tanks at grade on concrete 
pads, located at approximately 400 feet 
(ground elevation).

WATER QUALITY
Raw water quality on the site is quite good, 
as might be expected from water sources 
where the watershed is as protected as it 
is at SDC and where the water supply is 
so abundant. There are some naturally 
occurring minerals that, when found in 
drinking water at high concentrations, 
pose a problem. A few of  them, notably 
arsenic and nitrate are found on the SDC 
property. Other constituents of  concern 
include asbestos, primarily because of  the 
prevalence of  old asbestos cement pipe in 
the distribution system, and bacteria, which 
is always of  concern in surface water. The 

WTP is equipped with a laboratory and 
tests for a wide range of  constituents as 
prescribed by its license. To date, arsenic 
and nitrates have been found to be below 
the maximum allowable contaminant level 
(MACL); asbestos has not been found; 
and all raw water is disinfected to kill 
bacteria both through pre-treatment and 
prior to storage and distribution of  all 
treated water. In addition, water clarity is 
described by turbidity and is measured in 
Nephelometric Turbidity Units (NTU) 
that determines the concentration of  
suspended particles in a water sample by 
measuring how much light scatters when 
shined through the sample. Typically, a 
raw water sample taken at the WTP is 
about 1 NTU, which meets treated water 
standards. After treatment, water at the 
SDC is around 0.02 NTU. Please refer to 
Sherwood Design Engineers’ complete 
report (Appendix B) for more detail on 
water quality.

TREATED WATER 
TRANSMISSION AND 
SYSTEM PRESSURE

Treated Water  
Transmission Lines
There are three 8-inch transmission 
lines that carry water from the treated 
water storage tanks at the WTP to the 
main campus to feed the domestic water 
distribution system. In 1989 a 12-inch line 
was constructed to augment the existing 
transmission system to increase the fire 
flow capacity of  the system.  

Domestic Water  
Balance Tanks
Two 300,000-gallon welded-steel treated 
water tanks are located on the knoll south 
of  Suttonfield Lake. These tanks are 
balance tanks for the gravity-fed water 
distribution system on the main campus. 
They function not only to store treated 
water, but also to maintain a constant 
pressure in the distribution network and to 
dampen potential fluctuation in the system 
pressure. They are located at elevation 370 
(ground surface).

Fire Flow
Sonoma County currently adheres to the 
2016 Edition of  the California Fire Code 
with specific amendments as adopted 
by County Ordinance 6184. For site 
development, the Table B105.1(2) of  the 
California Fire Code provides a schedule 
of  the required site fire flow based on 
several factors including building square 
footage and building construction type. 
Sonoma County Fire has adopted Table 